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¥ MAKTTARE w75 e BT e ith 2 PDC1500 36V 43. 55Ah 1567. 8Wh
5o AR Chinese
Name of Sample £z MAKITA Rechargeable Li-ion Battery PDC1500 36V 43.55Ah 1567. 8Wh
English
o5 1123050311
Sample No.
EX'E 9 RKEHBRUAGFIRAG
Consignor /
b N R B BHE R REIR A TR 2 7
Manufacturer /
B 7 ik WeA I CUtBi Akl T 0D
ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criieria
Test method ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38,3
2 i A5 1B s R b o T 08D
—ﬂt*‘r(ﬁ ST/SG/AC. 10/11/Rev. T&Amend, 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
# s Sh AL MO, BN WA
Appearance Black and blue Plastics cement shell
Hsbdk % B 2023-05-15 e RiALE B 2023-06-06 ~ 2023-07-31
AcceptedDate Test Date
BR T g e FEEREEAEL s AR s 4IR30 bl s AME RS - iy T e SRk
Altitude simulation, Thermal test,Vibrat ion, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
f':"""“%,_
SR, ZHEMTEHAE GRERFETFM) ST/SG/AC. 10/11/Rev, fhmend 1738, 3PMEER .
The sample has passed the test items of UN Manual of Tests and rlt?e.-rzg bT;HG &ffl{i, 1/Rev. 7
R 4E# [&Amend. | Section 38.3 g ©
Conclusion
A E A (Date) :
£ Al Fe L Al #Rechargeable Lithium Battery. 3378 Bl 5 99T
& Overcharge was tested in No.3, Kangpu Road, Kunshan, Suzhou, Jiangst;
Comment
E ion bR ¥ L&y
y /
Consignor
Addrgss Post Code
. 9
. % )
y CE ﬂ &
Wk h gy 2 ; 4321
Approver: Checker: Compiler:
R% S

Title: AL E IR (Head of Electrochemical Testing Department)
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o | #mama sk FREESFAERT . .
5 : Fonl IE=S 3 A 4538 Hix
N Name of Test Standard requirement or The . )
0. Haers Clause Number of Standard Test Result |Conclusion| Remark
WECAT R s Al T 0
ST/SG/AC. 10/11/Rev. ThAmend. | 38.3 BLET. 1 T 1
1 A1ti EE&M . |UN Manual of Tests and Criteria See Appendix 1 &% /
1titude simulation|sy/sc/ac. 10/11/Rev. TtAmend. | Section 38. 3 Test Banisad
T. | o
BAE A AT )
m ST/SG/AC. 10/11/Rev. T&Amend, | 38, 3 t34T. 2 Il e 2
2 h mﬂ]ﬂ.ﬁf . LN Manual of Tests and Criteria See Appendix 2 &1k /
amal. Tes ST/SG/AC. 10/11/Rev. TkAmend. | Section 38. 3 Test o
T.2 o
WA CotBRbRAET D
] ST/SG/AC. 10/11/Rev. ThAmend. | 38,3 #L45T. 3 WL 3
3 Vibrati UN Manual of Tests and Criteria See Appendix 3 =
ibration ST/SG/AC. 10/11/Rev. ThAmend. | Section 38. 3 Test Planed
1.3 :
Bl G ARt D
i ST/SG/AC. 10/11/Rev. TkAmend. 1 38.3 34T, 4 WL 2 4
4 Shock UN Manual of Tests and Criteria See Appendix 4 ﬁfﬁ /
0c ST/SG/AC. 10/11/Rev. ThAmend, | Section 38. 3 Test Bassed
T.4
WA L €l stk T 0
5 &I‘ﬁ% ST/SG/AC. 10/11 /Rev. TRAmend, 1 38. 3 wt46T.5 Wi % 5 "
B UN Manual of Tests and Criteria See Appendix 5 ¥
External short |sr/sc/ac. 10/11/Rev. T8Amend. 1 Section 38, 3 Test Passad '
circuit T.5 o
BG40 byt 5 Mt
W ST/SG/AC. 10/11/Rev. TkAmend. | 38.3 IRT. 6 WLk 6
5] I + LN Manual of Tests and Criteria See Appendix 6 G /
mpac ST/SG/AC. 10/11/Rev. TkAmend. | Section 38. 3 Test Passed
) %
WA ol Rkl T
: ST/SG/AC. 10/11/Rev. ThAmend. | 38.3 WRUAT. 7 WLFfE 7
7 ﬁti’i% UN Manual of Tests and Criteria See Appendix 7 ﬁ‘fg &
Overcharge ;’,;T:SG.-’%C. 10/11/Rev. 7&Amend. | Section 38,3 Test Pasng
o
BeEE Gae fimiE s
ST/SG/AC 4 fL TR # R +..-_' I It 245
. ﬁﬁﬂﬂ% ST/SG/ \L iD/.l I /Rev. &-\menq 1 ,_53 3 5T 8 WLI A 8 _ ”
F 4 disehi N Manual of Tests and Criteria See Appendix 8 aF /
orce B€ |ST/SG/AC. 10/11/Rev. ThAmend. | Section 38. 3 Test Py
T.8 ’

Test Environment

Pen IE7 85 -0

Condition

2 ARBHR

Subcontracted Test

Condition

PRIR FE - 22°C-25°C BN AE - /%
Ambient temperature:22°C-25C ;Ambient humidity:/%
AR B
Test Item
PEERE | LR / L) ;
Subcontracted | Name Post Code
Laboratory o, bt W3 ,
Address Tel "
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5 1 R B AR fea AL
No. Name of TestItems | p1titude simulation
; XI2 AT Before KIEGE After
Ha M Sk 2 RERA | FIRCE | AL
B5 Sample Status RE | FHRELE RE FFE& € /& |Mass Loss| Residual | 21, &
Sample Mass oCcVv Mass OCV OCV | Other
No. /g N /g NV /% /% |Event
LCYCHE A fuily - s
001 | \oyc rully chargea | 10997.0 | 41.24 | 10996.5 | 41.22 0. 00 99.95 | O
002 | e pory o o | 10980.5 | 4124 | 10080.5 | 41.21 0. 00 99.93 | O
003 | qeparrt | 100915 | 4126 | 109915 | 41.23 0. 00 99.93 | ©
004 | e pai®t | 10996.5 | 4126 | 10996.5 | 41.21 0. 00 99.88 | O
25CYCHEAs ;
005 S50 Bl . :ﬁfged 10990. 5 41.17 10990. 0 41.13 0. 00 99. 90 O
006 | ssn o e " 10093.5 | 4118 | 100935 | 41.15 0. 00 99.93 | ©
20VCR A7 .
007 | sorernsod | 10994.0 | 4120 | 10993.5 | 41.16 0. 00 99.90 | O
008 | peerorarns, | joog7.5 | 41.26/.] 100875 | 4122 0. 00 99.90 | O
LLF 2 i This space intentionally

left blank

FriE: LR V- DMK R-AE F-RX 0-LRiik, LRI, AWK, LRE, LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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A5 9 KRR B L AR Pk

No. Name of Test Items | Thermal test

; X AT Before RIE G After a

He | Hank . REAR| HaeE i
5 Sample Status RE | FRELE RE FF ¥ % J& | Mass Loss| Residual | 31 &
Sample Mass ocv Mass oCcVv OCV | Other

No. /g N /g N 1% /% |Event

001 | yeqorn®®® ] 10996.5 | 4122 | 10996.0 | 41.04 0.00 | 99.56 | ©

002 | yhninm | 10980.5 | 4121 | 10980.0 | 41.04 0.00 | 99.59 | ©

003 | e o] 109915 | 4123 | 109910 | 4102 0.00 | 99.49 [ O

004 | Rt ] 109965 | 4121 | 10996.0 [ 41.04 0.00 | 99.59 | ©

005 | puaepetAh ] 10990.0 | 4113 | 10989.5 |  41.03 0. 00 99.76 | ©

006 | pseropon o ] 10993.5 | 41.15 | 10993.0 | 41.03 0. 00 99.71 | O

007 | pemepani et o | 10993.5 | 4116 | 10093.0 | 41.04 0.00 | 99.71 | ©

008 | ot 1 10987.5 | 4122 | 10987.0 | 41.07 0.00 | 99.64 [ ©
LR 2 This space intentionally

left blank

&iE: LR V=R D-ME4k R-#LE F-2 K -k, LRA. AWK, LaE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




LAl TRz A WA RN 8)

W I E— M k3
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report—Appendix 3

NO. 1123050311

5/11
A% : BUAR LA |
No. Name of Test Items | vipration
i 4 ~ w1s
&5 Sample Status RE FeE| RE FF &4, & |Mass Loss| Residual | £
Sample Mass ocv Mass OCV OCV | Other
No. /g i /g NV /% 1% Event
001 e | 10996.0 | 4104 | 10996.0 | 41.02 0. 00 9. 95 0
002 | R ] 10980.0 [ 4104 | 10979.5 | 4101 0. 00 99. 93 0
003 | | epnir® | 109910 4102 | 10991.0 | 40.99 0.00 | 99.93 0
004 | | porERn ] 10996.0 | 41.04 | 10996.0 | 41.01 0.00 | 99.92 0
25CYCE Al 5 Sy
005 | yeeve rurly chuged | 10989.5 [ 41.03 | 10989.5 | 40.98 0. 00 9. 88 0
25CYCE Il
006 | pecve Furty hwaed | 10993.0 | 41.03 | 10993.0 | 41.97 0.00 | 100.00 | O
007 | peoCu®®U 1 10993.0| 4104 | 100925 [ 4102 | o000 | 99.95 | ©
25CYCE A Al - T
008 | ,ocve Futly chcsed | 10987.0 | 41.07 | 10986.5 | 41.04 0. 00 9. 93 0
BL R4 This space intentionally

left blank

Fik: Lok V-l DRk R-4E% F-R X 0-AmiE, LA, LMK, LE., LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,

No Disassembly,No Rupture & No Fire.
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A% ] Rem A B LA it
No. Name of Test Items Shiock
R I AT Before RIEE After
% 1 Ssimile St:tus % 3 Fese k| ME 8%, J& | Mass Loss| Residual | 3£
S p Miss oCV Mass ocvV OCV | Other
No /g N /g A% /% /% Event
ICYCE 2 Fi . y c
001 | \evc Fully oharged | 10996.0 [ 41.02 | 10996.0 | 41.01 0. 00 99.98 | O
_ ICYCHEA Fail &
002 | yove Furly eharged | 10979.5 | 4101 | 10979.5 | 41.01 0. 00 100.00 | ©
; ICYCTE & o
003 | iove Fulty oharged | 10991.0 | 40.99 | 10991.0 | 40.98 0. 00 99.98 | O
ICYCE Al .
004 | iovc Fully charged | 10996.0 | 41.01 | 10995.5 | 41.01 0. 00 100.00 | ©
250VCIE4 % ]
005 | psoe it 1 10989.5 | 40.98 | 10989.5 | 40.97 0. 00 99.98 | ©O
: 25CYCTEETEH )
006 | ssevc Fully charged | 10993.0 | 41.97 | 10993.0 [ 41.96 0. 00 99.98 | O
25CYCHE A A1l ” . .
007 | ssevc rully charged | 10992.5 | 41.02 | 10992.0 | 41.02 0. 00 100.00 | ©
2CYCTEE T i .
008 | ssorepriee o | 10986.5| 41.04 | 10986.5 | 41.03 0. 00 99.98 | O
PUFA 0 This space intentionally

left blank

FiE: Ltk V=R D-MR4K R-AE F-R K 0-Rih. KA. LK. Lo E. ZLK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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F5 5 R\ B L AR Bh g

No. ' Name of Test Items External short circuit
Hams HaRks RAELREGES Yy
Sample No. Sample Status M. Extemﬁzl Smperae Other Event

001 ICY;C;Ef?£§:E:iged 96. 4 o

002 BB Bty e 57.5 0

003 lfYéC;Ef?j;:::iged 97.0 O

004 10;3{:3:3\ jﬁ:igert a7.2 O

005 S0 pe e 56. 5 0

006 S50YC Filly charged 5.7 0

007 s R 57.9 0

008 25CYCRERE 56. 7 0

25CYC Fullv charged

raE

This space intentionally left

blank

&ik: D-MFk R-BLE F-A K 0-Affik, LA K, LHE,

Note: D-Disassembly R-Ruptur

F-Fire O-No Disassembly,No Fire & No Rupture.

PR
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Ay 6 #o M B 2 A it

e Name of Test Items Tmpact
G ¥ kA GEE SR TP 4 .
Sample No. Sample Status Max. Extern;ICTemperature Other Byert

ea u:x,-](';'ﬂ\,fnc;;r’gf:;} i 25.8 0

s 1t‘\‘1rF\5Cu%a[2ﬁ:i ty 25.9 0

= ICSLCCfO%jOE‘:f:Tl ty 25.8 0

o 1{:&'1CC &5(-0%5 Ocz?;; ty 25.9 0

ot 1C\'1[.‘C&;%C0:~?{2.T::Ii ty 26.0 0

ot zatz\iﬁﬁimﬁo;qgi ty 25.9 0

on zatzfcm;)%mf“iﬁfi ty 25.9 0

— 25(‘2&(\‘!:{’};0(%1:);:1 - 25.9 0

Ha zn(z\fs(m;ﬁ:?%gfl ty 25.9 0

018 25CYC 50%% & iy 5

25CYC 50% Capacity

e, This space intentionally left blank

Fik: D-AIR F-R X 0-LMik, LA K,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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BE ; BARE LA | Ad
No. Name of Test Items | gyercharge
¥ Rts ERIEN S &
Sample No. Sample Status Other Event
019 ICYCTE &7 0
1CYC Fully charged
ICYCTE & 7ot O
020 1CYC Fully charged
0 A2
021 loYCEE T 0
1CYC Fully charged
1ICYCSE & Fe 0
022 1CYC Fully charged
N 25CYCTE4 For 0
023 25CYC Fully charged
ROV A
024 . 25CYCTE &, 0
25CYC Fully charged
025 ‘ .‘;isc‘ftta”ﬁfkfc'hﬁ 0
20CYC Fully charged
T ——
026 , %D(;)n]ﬂ.‘.t_hl_ﬁa O
25CYC Fully charged
NR= This space intentionally lelt blank

&iE: DMK F-R X 0-LMtk. £A X,

Note: D-Disassembly  F-Fire O-No Disassembly & No Fire.
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A5 ; Ben R B 4 A SR
No. Name of Test Items Forced discharge
Haths EEES S
Sample No. Sample Status Other Event
027 1CYC lFr;:rlrinL (Ijijfr.'lilfarged 0
ATTel s
028 1CYC llglrlrl:— :-iriiim-ged 0
N
029 1CYC 1Fi?lrlr»L nlii}i{cii?arged 0
030 1CYC lFCL:ICITz:iﬁ:fmged Q
031 1CYC 1F[-:L?‘lc‘l];‘E ?iﬁfcf‘a reged O
A
032 1CYC 1FCJ1CIJ)I:.c'iijfs.){cliil_arged o
033 1CYC lFCchlzr}:‘;fiEicf‘arged O
034 1CYC IFFL.TICLI}}:F/:if?cj}lin'ged 0
035 1CYC {FCUYICIiE%iEsicfarged O
R
036 1CYC IFCUYILI:'H z.ij”skcl}!r_largod O
OBV A
037 25[‘.‘(; C)FELJ‘IILI‘;,:‘ rli.ichlkli.Largvd O
B A
038 25CYC 2 ”; 1 1\[1(1 ‘:‘ jljfi:?:i rged 0
SCYCS Ay
039 25C Y’Cza}glcl;? -Lli ﬁJJ;l{clllnlat-QE(i 0
040 255\’({2:;51\](\[? iﬁ'stcfai‘ged Q
041 25CYC23F{i?1(:lTi}isiE}§al‘go{l O
DRV AT
042 25CYC£D;: ltljy'h.:l.ijitl}irged 0
A
043 25{5‘1'(‘23};: lﬁl}:‘ ?l—l}flf F]?lmrged 0
044 25(\’(_'2:;{1:.?1(\1? dl)fcl}l:arged 0
DRV A
045 25C YCZ DF(UYJLIT fi—-i}ﬁfargud o
T
046 25(".\:'(‘2 —;rl:]rljf :;Jﬁfa rged 0

&ix: D-M4R F-A K 0-AMik, LK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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